INDUSTRIAL SEWING MACHINE

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
OVERLOCK MACHINE

MODELS YA6000. YA6003, YA6020, YA6046

~ EDITION #1



CONTENTS

MISCELLANEOUS COVERS ) R T

) B (2] B i e SR e S S e S i R

" " L2 (TR S T :
MISCELLANEOUS THREAD EYELETS ... e
MISCELLANEQUS BUSHINGS & CRANKSHAFT ... TR T
NEEDLE BAR DRIVING MECHANISM ... e e S R S
KNIFE DRIVING MECHANISM ... it s
PRESSER FOOT MECHARNISM ..... & e RS TRR R R S R e R s
UPPER LOOPER DRIVING MECHANISM ...
LOWER LOOPER DRIVING MECHANISM ... ATl B, SNE Lo,
FEED DRIVING CONTROL MECHANISM ... enssmmannnnmn s SRR
FEED DRIVING MECHANISM ... S T
LUBRICATING MECHANISM (T e ot o s R S B

- ) {2) oot e
YAB000 EXCLUSIVE PARTS ................. I
YAB020-Y EXCLUSIVE PARTS ..o S O R SO S
YAB046 EXCLUSIVE PARTSI1] oo R
YAG046 EXCLUSIVE PARTS(2} ..o A S
THREAD STAND & SUPPORTING BOARD ........ooccoiveiiiiiann s SRR A

Q W o ~N ;N s W N

—- et mm e e am m— m— e
W o~ o a W N -




MISCELLANEQUS_COVERS_{1).

Rel.
No..

SUE~NON A WN

Parts

No.
2100006
2100013
2100014
001123
110C45
2100011
160001
2100012
003637
2100008

110012
100001
110010
0020004
0020005
2100053
110016
2100054
2100001
2100003

2100002
006816
0032879
0033627
2100059
300004
120017
0020137
005075

000644

330014

Description

ClONEPIATE onrunosmms st e smi g s i s o b s
Cloth Plate (LOWERY i s immis o doiesssminss s sy samsansss
Rubber Cushion .

Washer .
Serew (Ma-0.7X12) (it
Cloth Plate Eccentric Bushing
Screw (M4-0.7X4) .......... BT
Collar: s
Screw {1/8-44X2.5) ..
Cloth: Plale SPrift e e s s s e s

Screw (M4-0.7X5) ........
Lock Nut ....ooveveieneennns
Stop Screw (M4-0.7X16) .
[ [ o o oy R . S | IR W
O-ring ......
Top Cover ..... :
Screw (M4-0.7X15)
Top-Cover:Gaskel wwowsmrmmmeramnyrnm
Machine Frame ...................... A AR
Oil Reservoir Gasket

Ol BESBIVOIN «.ooie it ere i erene e et e erean e et T
Screw (1/4-24XB) ..o

Oil Reservoir Rubber Cushion .
0il Reservoir Rubber Cushion

Qil Reservoir Positioning Bar
LT T 1 T=S ST SOV
Screw (MS-0.8XT3) .o e
Drain Hole Seal ..................
Drain Hole Screw (3/8-24X8) ..

SOUNG WEBHET .o srmamess s iiis s ases Smia v vpvs so

mmm_, v‘_co o

—_—_ e = — LN - = — =

SR, YHU— . |

[P N N Y R

w




MISCELLANEQUS.COVERS.(2).

Rel. Parts
No.. No.. Description.
1 2100028 Side Cover .............ico i
2 110013 Screw (M4-0 7X8) ..........
3 2100049 Needle Bar Cover (left)
4 110054 Screw (M3-0.5X3.5) .....
5 2100048 Needle Bar Cover {Rear) .
5 000538
7 110012 Screw (M4-0.7X5) ............... .
8 2100143 Needle Bar Oil Defender ........cccovcivnviiii e e
9 2100018 Needle Thread Cover Hinge .... -
10 2100019 Needle Thread Cover Hinge Spring ...... G S T
11 2100017 Needle Thread Cover ....................
12 2100020 Needle Thread Cover Hinge Pin .
13 003637 Screw (1/8-44X2.5) ......ccoe..... i
14 2100081 Safety Plate ..........cooocivivnnnnen...
15 100001 [ 7 S S RO
16 330019 "YAT Mark (Blue) ..o
17 2100538 Fronl Cover Latch Spring . —
18 2100022 Front Cover Hook Guide ....... R A e
19 0024446 Front Cover Hook ......................
20 001330 Screw (9/64-40X3.8) .
21 0024085 Front Cover Latch ................ e S e
AT comeameen e R R
23 0020016 Front Cover Hinge Pin ... .............
24 2100024 Front Cover {Right) ..............
25 0024095 Front Cover Hinge Spring
26 2100025 Front Cover Hinge ...........................
27 2100534 Chip Guard (Openable)
28 110003 Screw {M3.5-0.6X6) ..........
2 .. S Threading Chart (See the Table)
a0 2129423 Model Plate o o iiiin e s nmnssens
31 390098 Brand Name, Plale (Small)
32 390097 Brand Name Plate (Large)
Parts Ne
1| Medels | gy eading Chant
YAG000 390575
YAG6003 380575
YAG6020 390576
YAB046 300576

- e e B = (D e

ey



MISCELLANEQUS COVERS (3).

Ret,

ve~NoVnrLn-—-Z

Parts

No.
2100035
2100036
110048
2100047
2100525
2100039
2100526
110001
2100093
2100122

110013
2100318

110012

150001
0020052
2100045
2100044
2100043
0020472
0033024

2100041
2100042
0036518
2100110
2100038
2100037
2100029

001331
2100030

110009

000520
2100080

Description.

Feed Mechanism Cover ..... T A A B
Feed Mechanism Cover Gasket ...
Screw (M4-0.7X10} ................. S —
Rubber Cushion ...

Connecting Link Cover (Fronl), Complele Set .
Connecting Link Cover (Front}
Needle Bar Qiling Felt {Front)
Screw (M4-0.7X5.4) ... Rwnedmuran bsmnsm
Ball Bearing Holder
O-RNgG oo g v

Screw (M4-0.7X8) .............
Fan Cover .............
Screw (M4-0.7X5)
Screw (M4-0.7X4) ............
Seal Plug .........
Push-button .....................

Push-button Pin .................... o

Push-button Spring ................. e
L e e SRR
Retaining RiNg ... e e

Ball Bearing HOUSING ...t
Ball Bearing Housing Gasket ....
Seal PIUg ..ooovveeeeeeenns ereen
Seal Plug ..........o.ooiiiviienens

Tail Cover Gasket
Tail Cover .............
Fabric Guide Plate .....................
Screw (9/64-40X3.8) . ;
Fabric Guide Plate Support ..........................
Screw (M4-0.7X8)...........

—_ A - - = (N —

o e e R e A = O

[ S



MISCELLANEQUS THREAD EYELETS

Ref,
No_

SWENOWLRWLN -

Parls

2100073

001396
0024157
0020101
2100062

130007
2100063

110013
2100520
2100071

110028

2100519

001228
2100592
0032425
0020131

001095
2100229
2100060

110009
0093303

2100521
2100065

110035
2100606

1100132
0022215
0032952
2100586
2100524

110030

Oescripticn.
Thread Tension Spring Cap .
Tension Spring Bushing .......
Needle Thread Tension Spring ........
Thread Tension Spring Retainer ...

Tension Disc Eyelel for Looper Thread ...
Tension Disc Evelel Support ............
Screw (M4-0.7X10) ..................°. .
Thread Guide Plate ..
Screw (M4-0.7X8}
Needle Thread Eyelet (Large) .............
Needle Bar Thread Retainer Bracket .
Screw (M3.5-0.6X6} ................. = S

Needle Thread Pull-off
Screw (3/32-56X3.2) ......... , . .
Thread Retainer Plate Support .................ocoovee
Thread Retainer Piate ..,..
Thread Retainer Spring ......... et
Screw (1/8-44X8.5)
Looper Holder Cover Spacer
Looper Holder Cover ...
Screw (M4-0.7X8)
Looper Driving Shaft Oil Seal

Looper Theead Evyelet ...
Lower Looper Thread Eyelet
Screw (M4-0.7X10) ......
Oust-proof Cover .........
Screwr (M4-0.7X8)

Looper Thread Pipe ......
Upper Looper Thread Tension Spring ...
Looper Holder Cover Felt .................... o
Felt Clamp ...
Screw (M3-0.5X2.6) ..

ﬂzg-ﬁ
—= N = — e B e — = = A e L e A —- _._ummum—uug
el

— o B ma e RS




MISCELLANEQUS BUSHINGS & CRANKSHAET

Ref. Parts

No. No.

1 2100090
2 160007
3 000474
4 009753
5 2100625
6 2100092
7 2100113
8 2100121
9 2100312
10 2100354
11 160001
12 2100120
13 2100501
14 160000
15 210011
16 110036

17 2100095
8 2100109
19 2100112
20 2100105

21 2100104
22 2100117
23 2110242
24 2110243
25 0032684
26 003636
27 2100613
28 2100614
29 310009
30 2100272

31 2100202
32 2100370
33 2100114
34 2100115

35 2100087
36 2100096
37 2100034
38 2100038
39 160005
40 R e
41 000526

42 310021

Pulley ....................
Screw (M6-1X6) .
Washer ..............
Screw (M6-1X30) ,,
Oil Cooling Fan ...........................
Mechanica! Qil Shield ..... .. ..
Corrugaled Washer ..., . ...
Crankshaft Ball Bearing {Right) .....
Crankshaft Sleeve ...... ...
Qil Pump Driving Worm .......... S

Screw (M4-0.7X4) ...
Crankshaft Ball Bearing (Center)
Crankshaft .........
Screw (M3-0.5X3) ...............
Crankshaft Counterweight
Screw (M3-0,5X6.5)
Crankshaft Ball Bearing (Lef) ...
Crankshaft Bushing ..................._
Retaining Ring ............... e A
Upper Knife Driving Shatt Bushing (Right} ..o

Upper Knife Driving Shaft Bushing (Left) .............. R
Upper Knife Driving Shaft Qil Seal .......

Needle Bar Driving Shaft Bushing (Left)
Needle Bar Driving Shaft Oil Seal ...
Cap Screw (S/16-32X3.5) ..........................
Needle Bar Bushing {Upper)
Needle Bar Bushing {Lower)
Ol Wick .ooovviinmniinn .
Looper Driving Shaft Oil Seal ........... .

Upper Loop#r Driving Shaft Bushing (Front) ..............
Upper Looper Driving Shaft Bushing (Rear) ..
Lower Looper Driving Shaft Bushing (Front) .
Lower Looper Driving Shaft Bushing (Rear)
Feed Bar Driving Shaft Bushing (Right) ..........
Feed Bar Driving Shaft Bushing (Left) ...
Seal Plug ...
Control Lever Shaft Bushing
Screw (M6-1X8) ...

—- = = s ARG - - — e e 1 —

N = o




6 . ]
NEEOLE BAR DRIVING MECHANISM. 6
Ref. Parts Amt,
No. Na. Qescriplion Rea.
1 2100132 Needle Bar Driving Connecting Rod . S R |
. 2 120001 Screw (M4-0.7X14) .........ooeeivea... 2
3 2100144 Needle Bar Driving Connecting Rod Pin . I
4 160002 Screw (M4-0.7X5) ............. 1
5 2100134 Needle Bar Driving Lever .. 1
6 120006 Screw (MB6-1X12) .............. !
7 2100137 COHAT .convmmivspmmemmmmmsis 1
8 160003 Screw (M5-0.8X5) ......... 2
9 2100540 Needle Bar Driving Shaft . 1
10 330006 Seal BIVg ooonpmsimnnns T T R ST 2
N 2100136 Needle Bar Crank Arm 1
12 300008 Washer .......cccoeevieeneeenenan. 1
13 140003 Serew (MB-1X18) e 1
14 2100138 Needle Bar Connecting Link ........ 1
oL 15 2100176 Needle Bar Connecling Link Pin 2
Iy 16 310013 Qil Wick . s s 2
@l 17 2100140 Needle mm« Oo::mocso maorm. T R R 1
: y 18 110006 Screw (M3.5-0, mx_e 1
' &— T 19 0068079 O-ring . e T TS, Fow e S e S T TR 1
- : 20 2100642 Needie BAar ......co.vv..cooreerererens SR i T T, T 1
21 2128106 Needle Clamp ............... 1
22 Needle {System: DCX1) . 1
23 003637 Screw (1/8-44X2.5) ..., . 1
24 2100503 Stitch Plate Support Stay, OoS_u_m.m Set ... 1
25 2100504 Stitch Plate Support Stay ............c.ooeeeee. 1
26 000035 Roll Pin e e 1
27 110009 Screw (M4-0.7X8) ................... 4
28 2100502 Stitch Plate Support {Rear) 1
29 110001 Screw (M4-0.7X5.4) ... 1
30-1 2108002 Stitch Plate {03) .. . 1
30-2 2108003 " (04) .... SRS — R 1
30-3 2108007 " «{05) 1
30-4 2108012 " (06) 1
31 005345 SErEWLI I /04-40XB3): v S s e e 2
@ f 32 2100145 Stitch Plate Support (Front) ............c... 1
' 33 110011 Screw (M5-0.8X10) .. 2
" a4 0032604 Rubber Cushion ..... N 1
. a5 2109200 Needle Guard (Front) ...................... 1
= 36 110002 Screw (M3-0.5X5) ......... 1
37 2100532 HR Unit, Complete Set . 1
38 2100148 HRCUP oo, 1
39 0033968 HR Cup Lid . 1
40 000693 Pin . 1

X Ref. No. 41to 51 ....... See the fellowing page.




' NEEDLE.BAR.DRIVING MECHANISM. . 6

Ref. Parts Amit.
No. No. Descriplion Reg.
41 110013 Sorew (Ma-0.TXB) oo 2
42 009909 Tube Joint ... ... 1
43 2100152 Qil Tube {70 mm} ... 1
44 310005 Qil Wick ...coooeiiiinns |
45 2100533 HR Fell Holder .. |
46 310001 L= I L U e TR i
47 2100535 HR Felt Holder Brackel, Complete Set 1
48 2100536 HR Felt Holder Bracket 1
49 000393 ROl PIN vt |
50 160016 Serew (M4-0.7X4.5) L 2
51 2100153 Needle Bar Crank Arm, Complete Set ..o 1

% Rel. No. 1 to 40 ....... See the preceding page.




KNIFEE DRIVING MECHANISM.
Rel. Parts
No.. No. Description.

! 2100160 Upper Knife Driving Connecting Rod ...........occoevveeveeennn
2 120001 Screw (M4-0.7X14)

3 2100173 Driving Lever Pin .....

4 160002 Screw (M4-0.7X5) .....ocooiiivieinn, AN N R S T
5 2100162 Upper Knile Driving Lever

6 120006 Screw (MB-1X12) ....... el et

7 2100161 Collar ......covevvviiiieiiiiennns ;

8 160003 Screw (M5-0.8X5) .............. R R

9 2120024 Upper Knife Driving Shaft.....

10 2100165 Upper Knife Holder Positioner

it 2100164 Upper Knife Holder {Flat Type)

12 110035 Screw (M4-0.7X10) .....

13 0020436 Upper Knife (Flat Type)

14 000532 Washer .................. ..

15 110004 Screw (M3.5-0.6X8) .....

16 2100171 Lower Knife Holder Basement .......................................

17 120011 Screw (M6-1X1B) ..o,

18 000779 Knock Pin .............

19 2100172 Holder Basement Positioner .................o.....cc..ooooiiiiiil. .
20 110012 Screw (Ma-0.7X5) ..o
21 2100021 Front COVer ... eceeeeee e S —————
22 2100170 Lower Knife Holder Spring Stop .........
23 2100009 Cloth Plate Spring Pin ... v
24 2100174 Cloth Plate Rubber Cushion ...............
25 2100169 Lower Knife Holder Locking Piate
26 0032919 Lower Knife Holder Spring ............
27 2100166 Lower Knife Holder .....................
28 110046 Screw (M5-0.8X12) .......
29 000688 Guide Pin
30 2100167 Lower Knife ....
31 2100168 Lower Knife Clamp
32 140014 Screw (M4-0.7XB) ........... "

Amt,
Rea.

- A = et et = A =

OV = ma B i




8 PRESSER FOQT MECHANISM. 8

Ref. Parts Amit.
No.. Na.. Description. Reqg.

1 190003 Adjusting Screw {M10-0.75X30) . 1

2 100007 LockiNUt vrsvmmnsmemit s 1

3 2100181 Presser Spring .........ccoevvennnnn. t

4 2100579 Prasser Bar . .o ot st 1

5 2100580 Presser Arm Positioning Guide Pin . |

6 180001 Screw {(M4-0.7X4.5) 1

7 2100184 Presser Arm Stop ..... |

8 110012 Screw (M4-0.7X5) .. 1

9 2100187 Presser Foot mm_mmmm Lever m_u_._zo 1

10 2100186 Presser Fool Release Lever ................ocooviviveiiiieiiiin) 1

1t 170000 Screw (M4-0.7X13) ....... l

12 2100195 Presser Foot Lifter rm<mq m.ou ....... 1

13 100001 Lock NUE: uammemems TR |

14 110010 Stop Screw (M4-0.7X16) ..o 1

15 2100194 Lifter Lever Holder .... . 1

’ 16 2110361 Presser Foot Lifter Lever Spring ..................... e 1

17 2100193 Presser Foot Lifter Lever ..........coocoooeeieiiiiieeec 1

18 000487 Corrugated Washer . I

19 300005 Washer . |

20 120010 Screw (MB-IXT0) ..o e 1

21 2100197 Presser Foot Lilter Lever Link . 1

22 2100518 Presser Foot Shah Collar ............ 1

23 120017 Screw (M5-0.8X15) ................ 1

24 2100192 Intermediate Lever .. !

25 2100099 Presser Foot Shaft Bushing ........................ |

26 160007 Screw (MB-1XB) ... .................... |

27 110065 Stop Screw {(M4-0.7X12) . |

28 2100179 Intermediate Lever Spring 1

29 2100180 Presser Arm, Complete Set . 1

30 2100189 Presser Foot Shaft ............... 1

31 2100188 Presser A, iqomimmrrmes s st st |

32 2100199 Presser Arm Hinge Pin .. 1

a3 160001 Screw (M4-0.7X4) ... 1

‘ 34 0020271 Thread Chain Cutting Knife 1

: 35 0040097 Screw (3/32-56X4.2) ..., 1

36 0021015 Presser Foot Half-stay ... 1

a7 004096 Screw (1/8-44X4.5) ................... 1

. 38-1 2107300 Presser Foot, Complete Set 1

5 38-2 2107301 - - 1

38-3 2107302 - b 1

38-4 2107303 ; = 1

39 0024100 Presser Foot Hinge .. 1

40 004351 Screw (9/64-40X7) .. 1

41 2107280 Presser FOOt (LOWET).. ..o avniinsmiimi e v ivieriies i 1

42 0034535 Presser Foot Chain Shield .. 1

43 004237 Screw (3/32-56X2.6) .......... 1

44.1 2107220 Presser Foot Stitch Tongue  (03) 1

44.-2 2107221 - i {04) . 1

44.3 2107222 3 : {05) ... 1

44.4 2107223 - i {06) ..., S T 1

45 2107162 Presser Foot Hinge Spring . . 1

46 005036 Screw {1/8-44X5.6) ..., . 1

. . 1

47 100020 Lock Nut .




UPPER LOOPER DRIVING MECHANISM.

Ref.
No..

COLENGUH LN~

Parts
No..
2100215

120001
2100088
2100201

120006
2100517
2100204
2100205

300009
120008

2100581
110009
2100566
2100226
2100227
130001
110071
2100567
2100221
300008

140004
2100176
160002
310048
2100643
330011
2100565
310049
0020538
2100516

160010
2109320
000779
2100537
120013

Descrintion.
Looper Driving Lever Connecting Rod ............cococcviiiiennnnn.
Screw (M4-0.7X14) ........... — S T A
Connecting Rod Swing-proof ............ccoievieie s
Upper Looper Driving Lever ...
Screw (MB-1X12) ................ -
Oriving Shaft Thrust RiNg ...

Looper Driving Shaft ...
Driving Shaft Thrust Ring ...
Spring Washer .........
Screw (M4-0.7X8) ....

Upper Looper Thread Pull-off ...,
Screw (MA-0.7XB) .o e
Upper Looper Bar Crank Arm, Complete Set
Upper Looper Bar Guide Bushing .....................
Upper Looper Bar Guide Cover « o
Scraw [M2:5-0145X0). . rumnmrrmmmmns s s s s s
Screw (M2.5-0.45X6)} ...

Upper Looper Bar Guide, Complete Set
Upper Looper 8ar Crank Arm .........ccooiiiiiiiiericiieiinnininnns
L T UG

Sorew [MB-T1X EB) Lot
Upper Looper Bar Crank Arm Pin .......ccooiiineriiiiciineeneens.
Screw (M4-0.7X5) ........ .
Oil Wick ....cooeennee
Upper Looper Bar Unit ...........
2T = 1T [ —
Upper Looper Bar Guide ......
Qiling Felt

Screw (M4-0.7X3) ... e
Upper Looper {for Needle Size #9~14) ..._...............
Standard Pin ..o A .
Upper Looper Supplementary Thread Eyelet .................
Screw (MB6-1X15) ...... B L =N

©

>
PO vt ot ek b ) b ek vk ek e e e e ek ek ma B — _._._.—___MJ;—.EE



10

LOWER LOOPER DRIVING MECHANISM.

Ret.
Na.,

Parts
No..
2100215

120001

2100088

2100210

120006
2100218
2100273

160003
2100219
2100211

300008
140002
2100522
110009
2109300
2109201
110036
180014

0 ..
Looper Driving Lever Connecting Rod
Screw (M4-0.7X14) ............

Connecting Rod Swing-proof ........ .....

Lower Looper Driving Lever ..........ooocoioiiiieiieeeeel

Driving Shaft Thrust Ring ...,

Screw (M5-0.8X5) ...ccooovvvvns.
Looper Driving Shaft .................
Lower Looper Holder Arm ..

Screw (M6-1X14) ..
Thread Pull-off ...,
Screw (M4-0.7X8) ................. Y
Lower Looper .......cceeeene

Needle Guard (Rear) ...............
Screw (M3-0,5X6.5) ............
Screwed Pin (M3-0.5X4.5)

Locper Driving Shaft Collar ................ T

s o e
B



FEEDQ_DRIVING CONTROL MECHANISM. , _ 11

Ref. Parts . Amt,
Na. No. Oescriptian. Rea.
| 2100161 Collar 2
2 160003 Screw (M5-0. mxuu 4
3 2100250 Main Feed Bar Lever 1
4 120006 Screw (M6-1X12) ...... 4
5 2100251 Main Feed Bar Lever Pin . 1
[+ 000669 Washer . 2
7 100002 {1 LV} (ORI |
8 2100248 Main Feed Bar Oo::mo__o: 1
9 2100249 Connection Bushing ............ 1
10 300000 Washer ............ 3
il 14000 | Screw (M5-0.5X12) ..., et 1
y 12 2100266 Feed Bar, Complete Set ......... 1
13 2100242 Main Feed Bar ................... |
14 2100241 Differential Feed Bar 1
s 15 2100243 Differential Feed Bar Oo:...mn:c: 1
& 16 2100244 Connection Bushing .............. PR OURR PR 1
17 140000 Screw {M5-0,5X15.5) . I
18 2100260 Feed Bar Driving Shaft ... 1
19 2100240 Feed Bar Driving Shaft Lever Y = 1
20 2100288 Connecting RO Pin ... 1
21 160007 Screw (M6-1X6) i
22 2100033 Differential Rocker, Complete Set . 1
23 2100245 Difterential Rocker ................... SR TS 0 e B s mannm s it 1
24 2100246 Ditierential Regulating Slider ... 1
25 2100247 Differential Regulating Slider Omﬁ ]
26 110033 Screw (M3-0.5X6) ..o.oooiviiiiiiiiiieeee e 2
27 2100269 Ditferential Lever (Right), no_.:u_mnm Set ... .- 1
28 2100252 Slider MG oo v 8 8 e e s enreensserns 1
29 0068202 Retaining Ring ]
30 2100253 Slider Link Pin . 1
k3 2100262 O..:m:w.::.m_ Lever {RIGLY ..o |
32 2100267 COllarf s vremprantmrmemmnis, s ol |
33 160001 Screw (M4-0.7X4) .. . 2
: 34 000690 Rall Pin ....... T LS P Sl 1
i a5 2100256 Differential Lever wv_._nu i
, 36 0020538 O-fiNg ..o, 1
37 2100263 Differential Lever (Left) .. 1
) a8 000520 Washer ..o 1
a9 000561 Conical Spring Emwzm_. ]
40 100000 Adjusting Nut _................. |
41 190001 Adjusling Screw (M6-1X11.5, M4.5-0.5X4) ................... . 1
42 2100601 Differential Feed Graduation . 1
43 110016 Screw (M4-0.7X15) ......... 2
44 2100265 SPACEE s il nnanens 2
45 0020350 Ditferential Lever w“ov ..... 2
46 110017 Screw (M5-0.8X8) 2




12

FEED DRIVING MECHANIS
Redt. Parts
No. No.. Descriplion
| 2100603 Feed Bar Block {Rear} Shaft Bushing
2 160007 Screw (M6-1X6) ...
4 160001 Screw {M4-0.7X4) ..
q 2100602 Feed Bar Block {Rear} Shalt
5 2100283 Feed Bar Block {Rear) .............
6 2100281 Feed Bar Block (Rear) Lid ..........
7 130002 Screw (M3-0.5X6) ...
8 2100280 Feed Bar Block {Front) ..
9 2100284 Eccentric Pin Holder .........
10 160003 Screw (M5-0.8X5) ..o T
11 0020401 Feed Dog Eccentric Pin
12 2100277 feed Dog Eccentric .
13 2100278 Rolier Bearing
14 2100275 Feed Dog Driving Connecting Rod ......... e
15 2100276 Feed Dog Regulating Eccentric ..
16 180002 Screw (M3-0.5X4) . S
17 110070 Screw (M3-0,5X6.3) ..o
18 2100289 Feed Dog Regulating n_mwm mn::o
19 0023473 feed Dog Regulating Plate ..
20 2100279 feed Dog Regulating Gear ......
21 180003 Screw (M5-0.8X8) ...
22-1 2109007 O_:m_.m::a_ Feed Doa Aow. .......
22-2 2109005
22-3 2109009 e *
23 2109006 Main Feed DOQ ..o
24 110004 Screw {M3.5-0.6X8)
25 2109067 Auxiliary Feed Dag ..o
26 110026 Screw {M3-0.8X6) .............
27 2100631 Feed Bar Guide Support .
28 110064 Screw (M4-0.7X8) .o
29 2100632 Feed Bar Guide ...................
30 2100285 Feed Bar Shield (Front} .
31 2100286 Feed Bar Shield (Rear)
32 2100302 Feed Bar Oil Defender .
33 110042 Screw (M3.5-0.6X4) ..
34 2100301 Connecting Rod Cover ..
35 130003 Screw (M4-0.7X7.3) ... S M~ ORI, U

12

Aml.
Reg.

Qe = e = = — —

—_—— e e B — - —

J N N

N = R — —



*

LUBRICATING MECHANISM (1),

Rel.
No.

cVE~NTaUnawNn —

Parts

No.
2100365
2100383
160001
110016
2100645
000456
2100646
2100255
000538
110013

2100032
2100605
2100142

310023
2100524
2100523
2100315
2100316
3100345
2100314

2100383

C .A
Oil Pump, Complete Se1........c..vvvveeiviveeeieeeeeeeoeeeee
Worm Wheel ...,

Screw (M4-0.7X4) ...ooooovevniiiin

Screw (M4-0.7X15) ....oooovereeecnen..
Qil Pipe ...,
Seal Plug .................
Upper Looper Bar Qiling Felt ..............
Oil Adjusting Plate ...............ccccoooeeo..
= = T S

Ol SIght GaUQGE ..o oo
Seal Plug .....cvceveeel.
Needle Bar Qiling Felt
Oil Wik ..o

Needle Bar Oiling Felt {Lett) .....
Filler Housing Cover
Filter Housing Gasket ..
FIEF s cnmmmmmamma 00
Filter Housing

Oil Filter Screen .............. 1



| I
LUBRICATING MECHANISM. (2). 14
| Ref. Parts Amit.
1= No.. No_ Description. Reo.

| 2100626 Oil Tube. Complete Sel ..............ocooeeieeeeei

2 0037669 Qil Tube Fitting One Way End

3 0031831 Oil Tube CIaMP ..o

4 2100607 Oil Tube (4.6X6.4X170MmM) ......ocovviviroi

5 000567 ST TR e = L e el e

6 320000 Oil Tube Fitting Stud ..............cooveeeeo

7 320001 Cil Tube Fitting One Way End

8 2100325 Qil Tube (2.5X4X100mm) ..................

9 2100541 Oil Nozzle Unit ....................

10 110012 Screw (M4-0.7X5) ...............

11 2100634 Oil Tube, Complete Set |
12 2100633 Oil Tube (4.6X6.4X265mm) 1
13 009909 Qil Tube Joint ... 1
14 2100546 Qil Tube, Coimplete Set !
15 2100384 Oil Tube (4.6X6.4X215MM) ..o |
16 0037668 Oil Tube Fitting Two Way .........oocoooovimioe i
17 210034 Gil Tube (4.6X6.4X3BMM) ..o 1
18 320002 Oil Tube FItting Stud ..o 2
19 320003 Oil Tube Fitting Stud (Long) 1



15

YAGQ00EXCLUSIVE PARTS.

Ref.

No..

oYX NOUMEWN —

Parts
Na._
2107032
0024100
004351
2107030
2107004
2107162
004131
2100050
2100051
2100052

2108000
2105000
2109001
2101027
2101026
0034867
00536
000533
007006
2101021

2101020
009624

0022445

004150
000172
000334
0022446
001330
0022447
0022448

0022435
0022436
001225
001196
2101022
004 106
007619
0022443
006444,
0022444

110047

2100027

Description.

Presser Foot, Complete Set (04) ........................ T
Presser Foot Hinge
Screw (9/64-40X7) .
Presser Foot {(Lower) ...........
Presser Foot Stitch Tonge (04) .
Presser Fool Hinge Spring .
Screw {1/8-44X6) ..............
Cloth Plate .............. B o T

Cloih Plate (L.ower) .. ST PP
Rubber Cushion ..

Slitch Plate (04) ........
Differential Feed Dog
Main Feed Log ......... . .
Blind Hernming Guide, Complete Set ................................
Overhanging Guide Hinge, Comgplete Set ..............co.vio....
Hemming Positioner ........
Screw (1/8-44X5.6) .........
Washer .......................

Blind Hermming Edge Guide .
Screw (1/8-44X53) ...........
Swing-out Lever ................ —_—
Screw (11/64-40X5.2) oo
Conical Spring Washer
Overhanging Guide Hinge Stop
Screw {9/64-40X3.8) ..o
Swing-out Lever Holder .
Swing-out Lever Stop ....

Edge Gyide Positioning Pin ............ R
Pasitioning Pin Holder Spring .....ovvvoevenn..
Screw (1/8-44X2.8) ..o

Screw (1/8-44X6) ...............
Edge Guide Adjusting Halder ...
Screw (9/64-40X6.5) .......ocereen.
Screw (9/64-40X6.3) ..............
Adjusling Screw Guide Piece ..

Edge Guide Adjusling Hatder Oo...m..
Screw (M4-0.7X10) .................... R

Sal

— et e e e e e 4 e d e R) e e e e

e e B = (D RO R

—_-— A



16
YABD20-Y
o 4
LTS
YAB020-Y4, Y5, YB
11-1 20
12
1%-3
12 -
" A‘ 1
< 'S y
e,

YAG020:Y_EXCLUSIVE PARTS

Ref. Parts
No_ Na. Rescription

| 0024084 Thread Tension Spring Cap

2 0024083 Tension Spring Bushing ..

3 0032971 Needle Thread Tension Spring

q 0020118 Thread Tension Spring Retainer .

5 000178 Felt .......

i 00211 TRNSIONDISC s e e R SR S S A e s
7 000177 Feltomm i v e T e ;
8 004265 Tension Post (Short) .......o.oceeeeieeii -

9 2100074 Tension Disc Eyelet {Large) ...................

10 2109322 Upper Looper (for Needle Size #9~14) ...

-1 2117012 Presser Foot, Complete Set (Y4)

11-2 2107310 - " (Y5) .

{11-3 2107311 & i (Y6)

12 0024100 Presser Foot Hinge ........................ T - ErSRA
13 004351 Screw (9/64-40X7) ..........

3._m:uooo Pmmmmﬁﬂoo:roim:
14-2 2107280 ” 4
15 0034535 Presser Foot Chain Shield

16 004237 Screw (3/32-56X2.6) ...............

17-1 2117011 Presser Foot Stitch Tongue (Y4) .

17-2 2107230 - . {Y5) .
17-3 2107231 " o L i
18 2107162 Presser Foot Hinge Spring

19 005036 Screw (1/8-44X5.6) .

20 2109130 Needle Clamp (Y) .....

21 003637 Screw (1/8-44X2.5) .ot
22-1 2108120 Stitch Plate  (Y4) ............. ..
22-2 2108004 5 (Y5} .. .
22-3 2108005 g (Y6} .. e ..
23 2109009 Difterential Feed Dog (YB ONIY) ..ovvovivviiiiviiiiciine i

—— e o - - am ma

_—_—_n



17

YABO4E (1)

YAG046 EXCLUSIVE PARTS( L)L

Rel. Parts
No.. No.
| 2101240
2 2101243
3 170005
4 2120111
5 100001
6 2101241
7 17003 |
8 100002
9 2101242
10 110047

11 2101244
12 2101246

13 2101260
4 110001
15 2101245
16 2101259
17 160001

18 2101248
18 2101258
20 0020616

21 003637
22 2101249
23 2101250

24 000538
25 110031
26 2101247
27 005589
28 000621
29 000613
30 000306
34 2101252
32 170032
a3 2101255
34 000234
35 2101253
"6 000530
a7 007627

a8 2101257
39 0094562
40 2101254

41 2101251
42 110009
43 0093863
1 S
45 2101268
46 004125

Note: Size of Collar

Qescription.
Ruflling Mechanism, Complete Set(3) ............ ot (W B
Connecting Plate {Short)

Screw (M4-0.TX6) .. ... ..
Presser Fool Lifter Lever ................cccocieiveiinnn.

Ocuzwn::o Plate Lever
Screw (M5-0.8XB.5) ...
NUL e
Connecting Plate Lever Support . s
Sorew: (MADLTX 0} .oommmmnen sy s Rep——

Connecting Plate (Long) «.o...ooooeieiiiiiiiiieeeeie e
Ruffling Mechanism, Complete Set(2) .........
RUfling Presser .o

Screw (M4-0.7X5.4) ... T e e W
Ruffling Mechanism, Complete Set{1} ..................
Ruffling Presser Lilter Shaft Lever .... :
Screw (MA-0.7XA4) e
Bracket Holder ........ e e
Rutifling Presser Litter Shaft
Stop Collar ..................

Screw (1/8-44X25) ..o - R
Bracket Fixing Piece ..
Bracket Spring Plate
WaASHET .o e
Screw (M4-0.7X12) .
Brackel .,...ccccocoernnn... T
Screw (1/4-40X14.5) .o,
Conical Spring Washer
Washer .......coeveiniiiinnn,

Handle Holder .............
Screw (M4-0.7X5)
Ruffling Swing-out HANAIE ........o.ooiviei e,
Nut
Swing-out Handle Holder mt.._:c
Washer ........... R e S N
Screw :.(3 0. quv .....................................

Ruffling Presser Shaft :
Collar (8X13X6mm) ..................... PP .
Lifter Lever HOMEr ..o

Ruffling Presser Lifter Lever ..
Screw (M4-0.7X8) ................ :
1T o i 173 [ OF: 1 P R

Ruffling Presser Spring .
Tension Past ..............

gj =
SR, - PR S RTINS 1. . PR R | [T U X, T I I S A__.__.m.__b___n ~
Sl



YAG6046 EXCLUSIVE PARTS(2). 18
Ref. Parts Amit.
No.. No._ Description. Req.
I 0024084 Thread Tension Springd Cap ....coooiioiiiii e |
. 2 0024083 Tension Spring Bushing ...........co.ooiiin |
- 3 0032971 Needle Thread Tension Spring .... |
4 0020118 Thread Tension Spring Retainer .... |
5 000178 B comssumvmmmravrr i s s e A R R N |
o e ey onso 6 0031111 Tension Disc . 5 2
7 000177 Felt s |
YAB046 (2) , 4 8 004265 Tension Post (Short} ... e 1
°] 2100074 Tension Disc Eyelet {Large) ........ooooeviiiiiiiivinoreciie i I
= | 10 2109322 Upper Looper (lor Needle Size #9~14) ...o.ooooovvvvininininns I
% S , 1-1 2107069 Presser Fool, Complele Set (Y5) ............... S T e !
: — . ' d 11-2 2107390 g 2 CYB) oo i v : |
f@ s , 12 0024100 Presser Fool Hinge .............. !
J @ < , , 3 004351  Screw (9/64-40XT) S
@. i { 14 0022183 Presser Foot (Y6) ............ N !
: 15-1 2107068 Presser Foot Stitch Tongue (Y5) ..o 1
15-2 0021879 = . (Y6) ..... — |
16 2107162 Presser Foot Hinge Spring 1
17 004131 Screw ( 1/8-44X5.6) ........... . 1
8 0034535 Presser Foot Chain Shield ........... [T 1
19 004237 Screw {3/32-56X2.6) ..ot !
; 20 2109101 Needle Clamp (Y) .. 1
_ 21 003637 SCrEW { 1/B-4X2.5] oo ooooeo oo e B
— 22-1 2108004 SIICH PRI YE] comsur st i s rsspsm s 1
! 22-2 2108005 . [ ) S : !
AZ6046-Y5,Yb 23-1 2109020 Differential Feed Dog (Y5, X4} ....... 1
20 23-2 21039022 - 4 (YB) womemmnn s !
| 24-1 m.omoww Main Feed Dog (Y5, X4) ......... S !
v | 24-2 21090 g (¥B) s svmmemmmnnan o s swieomensmnono !
v o o |
< e | A
13 uw 4 _
¥ Sp-u :
-
| )
" / ?
231-1 -
FERS | 5 .




- W
i
I
THREAD_STAND. & SUPPORTING BOARD. 19
Rel. Paris Amt,
No_ No. Description Reg.
-1 0099072 Thread Stand, Comnplete Set {3 Spools Type) 1
1-2 0099073 4 i {4 Spools Type) 1
2 0099057 ColumnCap ......oooovvevivieeeenns 2
3 0099058 Column Pipe {Upper) . 1
4- 0099060 Thread Hanger {3 Spools j‘ﬁ.m. . 1
4.2 0099059 3 {2 Spools Type) . 2
5 000147 Screw ........ TIRTITR e eeeeree 3
6 000148 Washer ...............c.. 2
7 0099061 Column Pipe Connector .......... !
8 000149 SCrew ..o R T e s e e 2
9 000152 N oo 7
i 10 0099062 Thread Guide Holder i
B T . i . 2
12 e e
. 13 0099063 Column Pipe Foim: 1
. 14 300027 WasHEr . corerammms s i
15 000153 Nut ........ i
16 0099030 Thread Oc_am mmq ............................................................ 1
17 009503t Thread Guide Bar Bracket .................ccocoemvivnecnicriniennnns |
18 0099064 Thread Guide |
19 003632 SCTEW o s s ey D Dy e 2
20 0099065 Spocl Cushion 3
21 0099066 SPOCLPID ..oce e i e SR RS 3
22 000600 Spring Washer .........ccocooeviieenn 3
23 0099067 SPo0] Mal ..ccoooeieeiiiiieeeeeeiee e 5 3
24 0099068 Spoal Seat DISC ...oooviiiiieiiii e as 3
25 0099069 Spool Holder m~m< 1
26 000158 Screw , AL E et -k in e T WM |
27 000159 Wood mnzwi .......................................................... |
; 28-1 0099070 Spool Holder (3 Speols Type) 1
P 28-2 0099071 d {2 Spools Type) .. 2
29 2100381 Belt Oo<mq ................................. 1
! a0 110015 SCrew (MA-0.7X25) .o.o.oorovon o oooseeeorreeesreeeeorrsemeerren 2
7 Full - submerged Setting ;% Rel No.311059 ... See the lollowing page.
7 “ ;.. L
@ .
h 1. I
“, ¥
| :
bl
B " -
;_ _




19

1-1

EL

Full - submarged Setting

......Q: M’
NVZ

&

-

a0

THREAD STAND_8 SUPPORTING BOARD.

Red.
No.

34
32

X Rel, No.! to 30

Parts
No.
2100382

110013
2100376
009929
2100339
000070
009861
2101450
2101451
0020064

000162
000162
000016
000016
2100375
009992
000644
© 000015
2100337
2100338
0039864
009871\

0020057
0020045
2100336
000538
140011
0020078
0020077
0020076
009995

Description.

Supplementary Belt Cover ....... R A AR L
Screw (MA-0.7XB) ..o e e
Chip Receiver | Semi-submerged only) i
Wood Screw (@3.9X24)
Supporting Board ...

Hanging Nut ........coooviiennnnns

Hanging Bolt Amm.ﬂ_
Spacer (18} svwnmsmsammmanmssasmiers
Spacer {15) (See the below) .
Supporling Board Rubber Cushion .......

Washer (Semi-submerged) .........oooiieiiiiiie e
* (Full-submerged) ............coooeeen

Nut {Semi-submerged)
Nut {Full-submerged) .....................
Chule {Upper) Supporl .......................
Screw (M4-0.7X10) .
Spring Washer ........... ;
L T R S I ——
Chute (Upper) .
Chute (Lower) .
Hanging Bolt (Full-submerged only) .................... e
Bolt {Full-submerged only) ..

Supporting Board Connector (Full-submerged onty) ...........
Supporting Board Sleeve :nc__ -submerged c:_ﬁ ................
Supplementary Chute Cover .............

Washer ......
WING Bt wcocuvimnimmmpipienssividunses s iovsassisanss s
Idler, Complete mﬁ {{or Left _..oo_Bo _umnm: Bmx:mv .
Idler Support
VR o s mpremicas s s AT T SRS il s S e
SEEEW [MB-005XE] ivivimmusvmimmisararsiiors i s s 5o et

....... See th& preceding page.

Note: Nol necessary when the thickness of Table is 45mun.

B L

M —— e e e NN BB NLO—-OEO0S RS



